
Advanced pharmaceuticals removal 
from wastewater - 
Roadmap for the model site 
Degeberga wastewater treatment plant 

Project MORPHEUS 2017 - 2019 

Lead Authors:
Björklund, E., Svahn, O., Kristianstad University, Sweden (Lead partner)
Luczkiewicz A., Fudala-Ksiazek S., Jankowska K., Szopinska M. Gdansk University of 
Technology, Poland

Co-authors:
Tränckner J., Kaiser A., University of Rostock, Germany
Garnaga-Budrė G., Lithuanian EPA; Langas V., Klaipeda University, Lithuania 



 

  

 

 

 

 

 

 

 

 

 

 

Contact information: 

erland.bjorklund@hkr.se 

ola.svahn@hkr.se 

aneta.luczkiewicz@pg.edu.pl 

 

Cover photo 

WWTP Degeberga. Photo: Erland Björklund 

Key facts of the MORPHEUS project 
[...]
Figure 2. Treatment efficiency of BOD7 and Ptot at Degeberga WWTP 2008-2016. Graph from Degeberga 

WWTP Environmental Report 2016. 

Degeberga WWTP fulfills the requested discharge requirements and is a well-functioning WWTP. 

In 2016 the organic matter discharged by Degeberga WWTP, expressed as BOD7 and COD, 

equaled about 119 kg/year and 1186 kg/year, respectively. Additionally, 1039 kg of Ntot and 13 

kg of Ptot was released to the river. A more detailed overview of the WWTP and its placement 

along the Segesholmsån River is shown in Figure 3. 

 

Figure 3. Expanded view of Degeberga WWTP and the Segesholmsån River with upstream and 

downstream sampling points. 

Degeberga WWTP

Upstream
”Small Bridge”

Downstream
”The Salmon Stair”

10 km

Hanöbukten Bay

Baltic Sea

Segesholmsån River

© Björklund och Svahn 2019



 

 

15 

Segesholmsån River is one of the best-preserved rivers in Region Skåne. It has a relatively 

undisturbed stream with clean, cold and oxygen-rich water, which contains many sensitive 

species. The river houses several fish species such as Trout, Common minnow, Eel, European 

bullhead and rare species of Caddisflies. Segesholmsån River ends in a nature preservation area 

at the Baltic Sea called Friseboda. Both Segesholmsån River and Friseboda are part of a unique 

wetland called “Vattenriket” which was given the status of a UNESCO Biosphere Reserve in 2005. 

The area holds a great variety of species of which many are red listed. Finally, it could be noted 

that the part of the Baltic Sea where Segesholmsån River ends is called the Hanöbukten Bay 

(Figure 3). This bay has for at least 10 years suffered from problems with declining number of 

fishes and fishes showing signs of poor health. The reason behind this is not known despite 

several investigations. One suggestion has been that a large number of chemicals (a cocktail of 

chemicals) released to the recipient may have negative impact on this sensitive ecosystem. Part 

of the solution to these problems may therefore be to decrease the chemical burden from WWTPs 

such as the one in Degeberga. Degeberga WWTP will thereby serve as a good first example of 

how WWTPs in this region can be upgraded without great costs since Degeberga WWTP is a 

small size WWTP. 

3.2 Pharmaceuticals in the Degeberga WWTP’s inflow, outflow and 
receiver 

Despite that the occurrence of pharmaceuticals in the environment has been investigated for 

decades, there is most often a lack of knowledge about the amount pharmaceuticals received 

and released by specific WWTPs in Sweden. Within the MORPHEUS project two sampling 

campaigns were carried out; September 2017 and February 2018. The result obtained for 

Degeberga WWTP are presented in Table 1 (for details see MORPHEUS project’s Deliverable 

4.1). 

a) Pharmaceuticals found in inlet water (see Table 1):  

- Some of the highest concentrations were observed for Ibuprofen with a value of up to 

307 µg/L, Paracetamol up to 47 µg/L, Ciprofloxacin up to 8.8 µg/L, Carbamazepine up to 

5.7 µg/L and Naproxen up to 5.3 µg/L, Sulfamethoxazole on the other hand could not be 

detected in one sample while in the other it was as low as 2.3 ng/L. Several other 

compounds never exceeded 155 ng/L, including Azithromycin, Clarithromycin, 

Erythromycin, Estrone and Propranolol. 

- For some pharmaceuticals the concentrations differed somewhat between seasons, the 

most pronounced being Ciprofloxacin (highest in winter), Clarithromycin (highest in 

summer) and Erythromycin (highest in summer) 

b) Pharmaceuticals found in outlet water (see Table 1):  

- In the outlet water the highest concentrations were observed for Carbamazepine up to 

5.0 µg/L, Diclofenac up to 1.4 µg/L, Oxazepam up to 866 ng/L and Metoprolol up to 304 

ng/L. 



 

  

16 

- In outflow several compounds were at very low concentrations or could not be detected 

at all such as Atenolol, Estrone, Ibuprofen, Paracetamol and Sulfamethoxazole. 

c) Based on the inlet and outlet concentrations the removal rates were calculated (see Table 

1). 

- The removal rates varied largely, from -167% for Sulfamethoxazole (winter season) up 

to 100% for Atenolol, Estrone, Ibuprofen and Paracetamol. Removal efficiencies >90% 

were also observed for Azithromycin, Ciprofloxacin, Metoprolol and Naproxen. 

- Poor removal efficiency was observed for Carbamazepine 11% (summer), Diclofenac -

35% (winter), Erythromycin -136% (winter) and Oxazepam 19% (winter). 

- Substantial differences in removal rates between season were observed for Diclofenac 

(67% summer and -35% winter) and Erythromycin (21% summer and -136% winter). 

d) Pharmaceuticals found in the Segesholmsån River area, catchment area of treated 

wastewater (Table 1). 

- In the river water upstream Degeberga WWTP only traces of one pharmaceutical could 

be detected; 12 ng/L of Naproxen in the winter sample. This supports that no other major 

source of pharmaceuticals exists in the Segesholmsån River upstream Degeberga 

WWTP. 

- Downstream Degeberga WWTP a number of pharmaceuticals were detected. The 

highest concentrations were Carbamazepine up to 52 ng/L, Diclofenac up to 7.8 ng/L, 

and Oxazepam up to 8.6 ng/L 

- Based on the outlet concentrations and information about volume treated wastewater at 

Degeberga WWTP the yearly amounts of the investigated pharmaceuticals release could 

be calculated to be 345 g Carbamazepine, 89 g Diclofenac, 67 g Oxazepam and 17 g 

Metoprolol. All other pharmaceuticals were below 3 g yearly. 



 

 

17 

 

Table 1. Concentration of selected pharmaceuticals in inlet and outlet water from Degeberga WWTP as well as upstream and downstream the WWTP in the 

Segesholmsån River, which is the catchment area for the released wastewater. Removal efficiency (%) for the various pharmaceuticals is also shown in the table 

along with the yearly load to the recipient (g/year). Data collected from Deliverable 4.1 of the MORPHEUS project. 

Pharmaceutical 
compound 

Upstream 
WWTP 

 
 

Summer/winter 

Concentration in WWTP 

Removal efficiency Outlet chemical load 
from WWTP to 

recipient 

 
Downstream 

WWTP 
 

summer/winter 

inlet outlet 

summer/winter summer/winter summer/winter 

ng/L ng/L ng/L % g/year ng/L 

Atenolol - - 3,701 2,955 - 2.1 100 100 0.1 - - 

Azithromycin - - 34 155 0.7 12 100 92 0.5 - - 

Carbamazepine - - 5,663 4,589 5,052 3,673 11 20 345 52 15 

Ciprofloxacin - - 918 8,816 7.0 66 99 99 2.9 0.6 - 

Clarithromycin - - 128 0.4 7.2 0.8 94 No data 0.3 - - 

Diclofenac - - 2,515 1,070 821 1,442 67 -35 89 7.8 5.7 

Erythromycin - - 67 3.1 53 7.4 21 -136 2.4 0.6 - 

Estrone - - 75 109 - 0.1 100 100 0.0 0.3 0.2 

Ibuprofen - - 307,278 153,666 - 3.2 100 100 0.1 - - 

Metoprolol - - 3,469 3,456 304 128 91 96 17 2.6 - 

Naproxen - 12 1,893 5,301 21 13 99 100 1.4 - - 

Oxazepam - - 1,236 1,075 825 866 33 19 67 8.6 3.7 

Paracetamol - - 38,018 46,936 - 3.0 100 100 0.1 - - 

Propranolol - - 55 98 11 36 80 63 1.9 - - 

Sulfamethoxazole - - - 2.3 - 6.2 No data -167 0.2 - - 



 

  

18 

3.3 The general measures and decision-making criteria for Degeberga 

WWTP 

According to point 1.1, the decision-making criteria for implementation of advanced treatment in 

Degeberga WWTP are given in Table 2. 

Table 2. Decision making criteria for implementation of advanced treatment in Degeberga WWTP. Data 

collected from Deliverable 5.1 of the MORPHEUS Project and Degeberga WWTP Environmental Report 

2016. 

Criteria Degeberga WWTP 

WWTP Catchment measures 

Number inhabitants connected to WWTP Not stated, but Degeberga Population was 1,350 persons 2016 

WWTP catchment area  Mainly households, no industrial wastewater 

WWTP receiver  Segesholmsån River and Hanöbukten Bay in the Baltic Sea 

Receiver protection  Nature preservation area and UNESCO Biosphere reserve 

“Vattenriket” 

Fraction of wastewater in the receiver flow Average yearly dilution factor is ca 0.006 but varies greatly over 

the year. Dilution factor is much smaller in the summer. 

Possible impact on water resources Possible impact on the sensitive aquatic species of the river 

Technological measures 

WWTP flow designed; average flow 2016 23 m3/h; 9 m3/h 

WWTP load PE designed; current 2000 PE; 950 PE 

WWTP total treated yearly volume 2016 79 000 m3 

WWTP size  Small 

WWTP mechanical treatment mechanical screens and aerated grit chamber, then the waste 

water is pumped to an activated sludge process. 

WWTP biological step traditional activated sludge process with denitrification basin, 

where the wastewater is mixed with sludge from the chemical 

treatment step, followed by aerated basin (nitrification step). In 

this step the water is mixed with sludge from the clarifier 

(sedimentation step right after the biological treatment).  

WWTP chemical step PIX (ferrous chloride) dosing system is used for phosphorus 

removal; flocculation process is followed by sedimentation 

basins. The sludge from chemical treatment process is returned 

to the denitrification step. 

WWTP post-treatment open sand filter for a final polish 

WWTP effluent parameters (in 2016) TSS = -, COD = 15 mg O2/dm3, BOD7 = 1.5 mg O2/dm3, Ntot = 

13.2 mg N/dm3, Ptot = 0.16 mg P/dm3 



 

 

19 

WWTP sewage sludge management The excess sludge from the sedimentation step after the 

biological treatment step is stored in a sludge storage 

magazine, and thereafter pumped manually out into reed beds. 

In the reed beds the sludge is going through dewatering, 

mineralization and hygienization processes. 

Available space Yes 

Presence of qualified personnel Yes 

Pharmaceutical burden  

Pharmaceuticals in WWTP inflow Ibuprofen up to 307 µg/L, Paracetamol up to 47 µg/L, 

Ciprofloxacin up to 8.8 µg/L, Carbamazepine up to 5.7 µg/L and 

Naproxen up to 5.3 µg/L 

Pharmaceuticals in WWTP outflow  Carbamazepine up to 5.0 µg/L, Diclofenac up to 1.4 µg/L, 

Oxazepam up to 866 ng/L and Metoprolol up to 304 ng/L 

Effectiveness of current technology in 

pharmaceuticals removal 

The lowest (<33%) or even negative removal was observed for 

Carbamazepine, Erythromycin, Oxazepam and 

Sulfamethoxazole. Large seasonal variations in removal was 

detected for Diclofenac (67% summer and -35% winter) and 

Erythromycin (21, -136%). 

Pharmaceutical indicators 

Pharmaceuticals of high (>90%) and 

stable removal rate at both seasons 

Atenolol, Azithromycin, Ciprofloxacin, Estrone, Ibuprofen, 

Metoprolol, Naproxen and Paracetamol. 

Pharmaceuticals of low (<33%) removal 

rate during at least one season 

Carbamazepine, Diclofenac, Erythromycin, Oxazepam and 

Sulfamethoxazole 

Additional relevant measures 

presence of bromide Not tested 

presence of chrome Not tested 

presence of N-nitrosodimethylamine  Not tested 

presence of DOC Not tested 

Other measures - 

Stakeholder perspective  The method should be robust, easy to use and it should not 

cause any disturbance of existing processes. Consequently, 

the possibility of using existing infrastructure without changes is 

highly beneficial since it lowers cost of investments. This means 

that technologies that can be added as an extra fourth treatment 

step are preferable. The technology should be proven to reduce 

pharmaceutical efficiently over time. 

 

 



 

  

20 

According to the decision-making criteria, Degeberga WWTP is a modern WWTP, with a well-

functioning treatment process, which fulfills the current discharge requirements. Two technologies 

could be considered; ozonation and granulated activated carbon (GAC). GAC differs from 

ozonation in the sense that it physically removes organic contaminants from the wastewater as 

compared to ozone that transforms compounds to new compounds by chemical reactions. In this 

respect one of the benefits with GAC is that no potentially harmful new compounds are produced 

when filtering through GAC. The implementation of ozonation would also require some kind of 

extra step such as a sand filter or a pond of water after the ozonation step before releasing the 

water to the recipient. This is to assure that there are no additional reactive chemicals left after 

the ozonation process. Based on this, and the below discussion, GAC was considered the most 

suitable choice of technology at Degeberga WWTP and the sensitive Segesholmsån River. 

3.4 GAC unit for Degeberga WWTP – full-scale study at a small-scale 

WWTP 

Kristianstad Municipality has previously made available its largest WWTP (Centrala 

Reningsverket Kristianstad, treating water corresponding to 118,000 PE) for a now completed 

experiment where researchers Ola Svahn and Erland Björklund from Kristianstad University 

together with personnel at the WWTP conducted full scale long-term advanced treatment study 

with granulated activated carbon (GAC), using sand as a pre-filtering step. This was part of a 

large governmental funding (via the Swedish Agency for Marine and Water Management) for 

testing various types of advanced wastewater treatment systems between 2014-2019. For 3 

years personnel at Kristianstad WWTP operated the large pilot-scale GAC unit. In this project 

nearly 50.000 m3 of wastewater was treated, corresponding to 50.000 BV. The pilot plant had a 

filter size of 1 m3 GAC preceded by 1 m3 sand. The flow rate in the pilot-plant was 2m3/h. This 

combination of sand and GAC in a serial filter showed very good purification results over time for 

a huge majority of the 22 investigated pharmaceutical residues. Among others, diclofenac could 

be removed by more than 90% over a time span of 1 year with this set-up. It was also shown to 

be very robust, with a minimum of maintenance. The sand-filter was backflushed a few times a 

week, while the GAC filter never required any kind of backflushing. As a consequence of this 

project, Kristianstad municipality now also has gained knowledge and access to qualified 

personnel for running a GAC-filter. 

Degeberga WWTP is already equipped with suitable existing treatment processes as well as a 

final polishing step of sand-filtration, which is feasible for a GAC unit application. There is also 

plenty of space for placement of the GAC filter at the WWTP site. 

To cover the costs for constructing the GAC filter at Degeberga WWTP, Kristianstad municipality 

applied for governmental funding (via the Swedish Environmental Protection Agency) that were 

made available in 2018. In the application for funding Kristianstad WWTP expressed the following 

purpose and expected benefits: 

“The purpose of carrying out drug treatment at Degeberga ARV is partly to improve the 
environment, and thus dramatically reduce the ecological stress caused by pharmaceutical 

residues, in Segesholmsån River downstream of the treatment plant and in the sea where the 

river flows into Hanöbukten Bay in Friseboda nature preservation area on the east coast. On the 

one hand, the purpose is to gain experience for the industry as a whole about drug purification at 



 

 

21 

smaller treatment plants. But also, to some extent, for Kristianstad Municipality's own part, to gain 

their own experience of investing in and operating such a facility before an inquiry into a possible 

pharmaceutical treatment at Centrala Reningsverket i Kristianstad (CRV).” 

Kristianstad Municipality also describes why they would like to start with a smaller WWTP before 

working at a larger scale by the following arguments: 

“Investing in pharmaceutical treatment at a small treatment plant becomes more expensive per 
purified cubic meter of water compared to investing in a larger treatment plant. At the same time, 

the cost in absolute terms is considerably lower, and it can therefore be cost-effective for the 

state, overall, to first gain experience at smaller plants, before investing in large treatment plants. 

The project can also contribute to future decisions regarding whether and when drug treatment 
